
State Pollutant Discharge Elimination System 
(SPDES) DISCHARGE PERMIT 

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY 002 5429 

Discharge Class (CL): 07 DEC Number: 3-1358-00012/00003

Toxic Class (TX): T Effective Date (EDP): TBD 

Major-Sub Drainage Basin: 13 - 05 Expiration Date (ExDP): TBD 

Water Index Number: H-101-21 Item No.: 857 - 089 
Modification Dates (EDPM): 

Compact Area: - 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State. 

PERMITTEE NAME AND ADDRESS 

Name: Village of Millbrook Attention: Mayor 
Street: 35 Merrit Avenue, PO Box 349 

City: Millbrook State: NY Zip Code: 12545 

Email: villageofmillbrookmayor@gmail.com Phone: (845) 677-3939
[...]
(e.g., shading of tankage, riparian shading, geothermal looping of discharge pipe)
which may be implemented to reduce effluent temperature to the maximum extent
practical. Such measures can he operational or physical modifications which the
permittee believes will prove effective.
3. Implementation - The temperature management plan shall contain action items
to address the assessments noted in 1 and 2 above as well as a schedule for
implementation and shall be submitted to the Department for approval. The
temperature management plan and schedule will become an enforceable part of
the permit upon approval by the Department.
4. Compliance Deadlines - The permittee shall submit the temperature
management plan to the Regional office listed on the Recording, Reporting and
Additional Monitoring page of this permit in electronic format to
spdes.temperaturedata@dec.ny.gov.

EDMP + 6 
months 

WATER TREATMENT CHEMICAL (WTC) ANNUAL REPORT FORM 
The permittee shall submit a completed WTC Annual Report Form each year that 
Water Treatment Chemicals are used. The form shall be attached to the December 
DMR. 

DRAFT

https://dec.ny.gov/environmental-protection/water/emerging-contaminants
https://dec.ny.gov/environmental-protection/water/emerging-contaminants
mailto:spdes.temperaturedata@dec.ny.gov


SPDES Number: NY 002 5429 
Page 26 of 26  v.1.27 

SCHEDULE OF ADDITIONAL SUBMITTALS 

Outfall(s) Required Action Due Date 

ANNUAL FLOW CERTIFICATION 
The permittee shall submit an Annual Flow Certification form each year in 
accordance with 750-2.9(C)(4). The form shall be attached to the February DMR or 
submitted through nForm. 

February 
DMR 

(March 28th) 

STORMWATER NO EXPOSURE CERTIFICATION 
Permittee must recertify every five years a condition of no exposure to stormwater 
in order to continue to qualify for the no exposure exclusion. The No Exposure 
Certification Form can be found on the DEC website. 

3/18/2024, 
and every 5 

years 
thereafter 

MERCURY MINIMIZATION PLAN  
The permittee must complete and maintain onsite an annual mercury minimization 
status report in accordance with the requirements of this permit.   

Maintained 
Onsite 

EDP + 12 
months, 
annually 

thereafter 

Unless noted otherwise, the above actions are one-time requirements. 

F. Monitoring and analysis shall be conducted using sufficiently sensitive test procedures approved under 40 CFR Part
136, unless other test procedures have been specified in this permit.

G. More frequent monitoring of the discharge(s), monitoring point(s), or waters of the State than required by the permit,
where analysis is performed by a certified laboratory or where such analysis is not required to be performed by a
certified laboratory, shall be included in the calculations, and recording of the data on the corresponding DMRs.

H. Calculations which require averaging of measurements shall utilize an arithmetic mean unless otherwise specified in
this permit.

I. Unless otherwise specified, all information recorded on the DMRs shall be based upon measurements and sampling
carried out during the most recently completed reporting period.

J. Any laboratory test or sample analysis required by this permit for which the State Commissioner of Health issues
certificates of approval pursuant to section 502 of the Public Health Law shall be conducted by a laboratory which
has been issued a certificate of approval. Inquiries regarding laboratory certification should be directed to the New
York State Department of Health, Environmental Laboratory Accreditation Program.DRAFT



Permittee: Village of Millbrook 
Facility: Millbrook Sewage Treatment Plant 
SPDES Number: NY0025429 

Date: August 18, 2025  v.1.28 
Permit Writer: Nicholas Mustico 
Water Quality Reviewer: Nicholas Mustico 

USEPA Non-Major/Class 07 Municipal   

PAGE 1 OF 25 

SPDES Permit Fact Sheet 
Village of Millbrook 

Millbrook Sewage Treatment 
Plant 

NY0025429 



Permittee: Village of Millbrook 
Facility: Millbrook Sewage Treatment Plant 
SPDES Number: NY0025429 

Date: August 18, 2025  v.1.28 
Permit Writer: Nicholas Mustico 
Water Quality Reviewer: Nicholas Mustico 

USEPA Non-Major/Class 07 Municipal   

PAGE 2 OF 25 

Contents 
Summary of Permit Changes ..................................................................................................... 3 
Administrative History ................................................................................................................ 3 
Facility Information ..................................................................................................................... 3 

Site Overview ......................................................................................................................... 4 
Enforcement History ............................................................................................................... 4 
Existing Effluent Quality .......................................................................................................... 5 

Receiving Water Information ...................................................................................................... 5 
Critical Receiving Water Data & Mixing Zone ......................................................................... 5 

Permit Requirements ................................................................................................................. 6 
Anti-backsliding ...................................................................................................................... 6 
Antidegradation ...................................................................................................................... 6 
Temperature Requirements for Municipal Discharges to Trout Streams ................................. 7 
Mercury .................................................................................................................................. 7 
Schedule of Compliance ......................................................................................................... 8 
Emerging Contaminant Monitoring ......................................................................................... 8 
Schedule of Additional Submittals .......................................................................................... 8 

OUTFALL AND RECEIVING WATER SUMMARY TABLE ........................................................10 
POLLUTANT SUMMARY TABLE..............................................................................................10 

Outfall 001 .............................................................................................................................10 
Outfall 001 [EMERGING CONTAMINANTS]..........................................................................13 

Appendix: Regulatory and Technical Basis of Permit Authorizations .........................................19 
Regulatory References ..........................................................................................................19 
Outfall and Receiving Water Information ...............................................................................19 
Interstate Water Pollution Control Agencies ..........................................................................20 
Existing Effluent Quality .........................................................................................................20 
Permit Requirements .............................................................................................................20 



Permittee: Village of Millbrook 
Facility: Millbrook Sewage Treatment Plant 
SPDES Number: NY0025429 

Date: August 18, 2025  v.1.28 
Permit Writer: Nicholas Mustico 
Water Quality Reviewer: Nicholas Mustico 

USEPA Non-Major/Class 07 Municipal   

PAGE 3 OF 25 

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) permittee-initiated permit modification 
resulting in a full technical review has been drafted for the Millbrook Sewage Treatment Plant. 
The changes to the permit are summarized below: 

• The permitted flow will go from 0.25 MGD to 0.37 MGD as a monthly average
• Added a limit for total dissolved solids of 1300 mg/l
• Added a limit for total phosphorus of 7.8 lb/day
• Changed the mass limits for both CBOD and TSS from 31/47 lbs/d to 46/71 lbs/d for the

7-day average and monthly average respectively
• Changed summer limit for ammonia (as N) from 5 mg/l to 1.6 mg/l
• Changed winter limit for ammonia from 5 mg/l to 3.5 mg/l
• Changed the TRC limit from 0.1 mg/l to 0.03 mg/l
• Added requirement for emerging contaminant monitoring and action levels for PFOS and

PFOA of 10 ng/l each
• Added the following limits for the following when the ORF is discharging: CBOD5, TSS,

SS, ammonia, TRC

This fact sheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information 
including the regulatory basis for the effluent limitations and other conditions are in the 
Appendix linked throughout this fact sheet. 

Administrative History 
7/1/2024 The last full technical review was performed and the SPDES permit became 

effective with a new five-year term and expiration date of 6/30/2029. The 2024 
permit has formed the basis of this permit. 

2/10/2025 The Village of Millbrook submitted a request to modify the permit to increase the 
permitted flow from 0.25 MGD to 0.37 MGD.  

The Notice of Complete Application, published in the Environmental Notice Bulletin and 
newspapers, contains information on the public notice process. 

Facility Information 
This facility is a publicly owned treatment works that receives flow from domestic users, with 
effluent consisting of treated sanitary water. The collection system consists of separate sewers. 
The facility does not have any significant industrial users (SIUs).  

The 0.37 MGD treatment plant consists of: 
• Preliminary Treatment: Influent screening and aerated grit removal
• Primary\Secondary Treatment: Sequence Batch Reactor
• Secondary Treatment: Equalization and extended aeration
• Tertiary Treatment: Cloth Media Filtration
• Disinfection: Chlorination and Dechlorination

The primary outfall (Outfall 001) is discharging treated water into the East branch of the 
Wappingers Creek. The 8’’ diameter Outfall pipe extends 10’ from the bank into the waterbody 
with no diffuser.  

https://dec.ny.gov/news/environmental-notice-bulletin?f%5B0%5D=enb_type%3A3626&f%5B1%5D=enb_type%3A3636&f%5B2%5D=area_of_ny%3A5366&f%5B3%5D=enb_publish_date%3A%28min%3A1695772800%2Cmax%3A1695772800%29


Permittee: Village of Millbrook 
Facility: Millbrook Sewage Treatment Plant 
SPDES Number: NY0025429 

Date: August 18, 2025  v.1.28 
Permit Writer: Nicholas Mustico 
Water Quality Reviewer: Nicholas Mustico 

USEPA Non-Major/Class 07 Municipal   

PAGE 4 OF 25 

The facility accepts wastewater from the following municipalities: 
Municipality POSS # or SPDES # Collection System 

Village of Millbrook NY0025429 Separate 
Town of Washington - Separate 

Site Overview 

Enforcement History 
The facility is operating under EPA Order on Consent CWA-02-2025-3002 dated 12/03/2024. The 
EPA Order requires the following compliance actions: 

1. Remove vegetation, sediment, grease, floatables and solids ORF during dry weather
2. Weed and clean all sand filters
3. The manhole for the main sewage pump must be bolted down/gasketed to prevent

manhole overflows
4. Submit written certification for the projects listed above along with a summary of the work

completed
5. Submit a routine inspection, maintenance and cleaning SOPs for ORF and sand filters.
6. Certify that monitoring equipment for permit compliance has been calibrated records will

be maintained
7. Monitor the internal Outfall 002 (ORF), report and comply with the interim effluent

limitations set by the order instead of the July 2024 Permit until the modified SPDES
Permit becomes effective

8. Edit and resubmit modified DMRs to the NYSDEC from January 2020 to present for all
sampling results for the Outfall 001 combined ORF flow effluent when the ORF was and
was not discharging

Outfall 001 
Class C(T) 



Permittee: Village of Millbrook 
Facility: Millbrook Sewage Treatment Plant 
SPDES Number: NY0025429 

Date: August 18, 2025  v.1.28 
Permit Writer: Nicholas Mustico 
Water Quality Reviewer: Nicholas Mustico 

USEPA Non-Major/Class 07 Municipal   

PAGE 5 OF 25 

9. Submit quarterly reports with a summary of the progress on the Schedule of Compliance
items in the 2024 permit, compliance issues and measures, and the status of projects
listed above #4.

Compliance and enforcement information can be found on the EPA’s Enforcement and 
Compliance History Online (ECHO) website. 

Existing Effluent Quality 
The Pollutant Summary Table presents the existing effluent quality and effluent limitations. The 
existing effluent quality was determined from Discharge Monitoring Reports submitted by the 
permittee for the period 6/1/2018 to 5/31/2023. Appendix Link 

Receiving Water Information 
The facility discharges via the following outfalls: 

Outfall 
No. 

SIC 
Code Wastewater Type Receiving Water 

001 4952 Treated Sanitary 
Sewage 

East Branch of Wappingers Creek, Class 
C(T) 

Reach Description: The East Branch of the Wappinger Creek is a tributary of the Wappingers 
Creek. The Classification of the segment at the point of discharge is C(T) (6NYCRR 857.4 – Table 
I – Item 89, PWL ID: 1305-0022, WIN: H-101-21). The stream reach assessed for this permitting 
action is from the discharge to a confluence with a C(T) standard stream approximately 3.6 miles 
downstream of discharge. Wappingers Lake, a waterbody listed as impaired due to phosphorus 
in urban runoff, is approximately 27.3 miles downstream of the discharge. 

See the Outfall and Receiving Water Summary Table and Appendix for additional information. 

Critical Receiving Water Data & Mixing Zone 
The low flow condition for the Wappingers Creek East Branch was obtained from a drainage basin 
ratio analysis with USGS gage station 01372100, East Branch Wappinger Creek located near 

Reach Start 

End of 
Reach 1 End of 

Reach 2 

https://echo.epa.gov/
https://echo.epa.gov/


Permittee: Village of Millbrook 
Facility: Millbrook Sewage Treatment Plant 
SPDES Number: NY0025429 

Date: August 18, 2025  v.1.28 
Permit Writer: Nicholas Mustico 
Water Quality Reviewer: Nicholas Mustico 

USEPA Non-Major/Class 07 Municipal   

PAGE 6 OF 25 

Clinton Corners. The 7Q10 flow and drainage area at the gage were found from the 
USGS/NYSDEC Bulletin 74, 1979. The 1Q10 flow was estimated as half the 7Q10 and the 30Q10 
flow was estimated as 1.2 x 7Q10.  
The low flows at the facility location were found from a drainage basin ratio analysis and are 
shown below.  

The 1Q10, 7Q10, and 30Q10 flows were used to calculate the acute, chronic, and human, 
aesthetic, wildlife (HEW) dilution ratios, respectively. 

Dilution Ratio = (Facility Flow + Low Flow) / Facility Flow 

Outfall 
No. 

Acute Dilution 
Ratio 
A(A) 

Chronic Dilution 
Ratio 
A(C) 

Human, Aesthetic, 
Wildlife Dilution Ratio 

(HEW) 
Basis 

001 1.8 2.6 3.0 TOGS 1.3.1 

Critical receiving water data are listed in the Pollutant Summary Table at the end of this fact sheet. 
Appendix Link 

Permit Requirements 
The technology based effluent limitations (TBELs), water quality-based effluent limitations 
(WQBELs), Existing Effluent Quality and a discussion of the selected effluent limitation for each 
pollutant present in the discharge are provided in the Pollutant Summary Table.   

Anti-backsliding 
The limitations contained in the permit are at least as stringent as the previous permit limits and 
there are no instances of backsliding.  

Appendix Link 

Antidegradation 
The permit contains effluent limitations which ensure that the best usages of the receiving waters 
will be maintained. The Notice of Complete Application published in the Environmental Notice 